. Replacement Parts List

WGen14500DFc

== ; _

e U —
- =5 —
- @m\‘ \

9
5

gEnG®

WGen14500DFc

\WESTINGHOUSE OUTDOOR POVVER EQUIPMENT
777 Manor Park Drive, Columbus, OH 43228 | WestinghousePortablePower.com 123811 Revo1 04j24
If you have questions or need assistance, please call customer service at 855-944-3571. WGen14500DFc Rev 02




WGen14500DFc

Generator
|
47
)=

Exploded View A



WGen14500DFc
Parts List A (Generator)

No. Description Part Num. No. Description Part Num.

1 ENGINE DHTLG720E 1148720220330 29 |FUELLINE 96745
2 FRAME KIT ASSEMBLY 60070098 30 |FUELNOZZLE 503782
3 FOOT BRACKET KIT ASSEMBLY 60150068 31 |FUEL LINE CLAMP 94411
4 BOLT M8*16 91343 32 |NUT M6 90016
5 PANEL ASSEMBLY 715980 33 |FUEL LINE CLAMP 503034
6 PAPER WASHER 96120 34 |KNOB 552034
7 BOLT M6*12 91327 35 |SCREW M4*12 92005
8 AVR 534905 36 |EXHAUST MUFFLER KIT ASSEMBLY 60030059
9 BOLT M6*25 91306 37 |SPARK ARRESTER 6859
10 | CASTER SHAFT ASSEMBLY 501137 38 |CO MODULE 599079
11 | FLAT WASHER 94213 39 |SCREW M4*28 92345
12 [WHEEL 523623 40 |HANDLE ASSEMBLY 60540009
13 |COTTERPIN 548301 41 |SELF-LOCKING NUTS 90026
14 | BATTERY POSITIVE WIRE 512042 42 |BOLT MeX50 91339
15 | BATTERY NEGATIVE WIRE 512015 43 |GLUE CARD 528606
16 | ADHESIVE STRIP 599702 44 | BOLT M8*50 91363
17 |BATTERY HOLDER 501135-116 45 |HANDLE PIN 527406
18 [BATTERY 511092 46 |HANDLE DAMPING RUBBER PAD 527401
19 [ALTERNATOR KIT ASSEMBLY 60140092 47 |FUNNEL 99509
20 |PRESSURE REDUCING VALVE KIT ASSEMBLY 60490021 48 |CHARGER 511076
21 |BOLT M6X25 91461 49 |SPARK PLUG SLEEVE 99033
22 |FUEL TANK 700905L-116 50 |WRENCH 99025
23 |FUEL TANKFILTER 518801 51 |REMOTE KEY 6629
24 |FUEL GAUGE 6668 52 |HIGH PRESSURE PIPE 517324
25 |FUEL CAP 519429

26 |FUEL SWITCH 501221

27 |FUELLINE 96930

28 |FUEL LINE CLAMP 94412




WGen14500DFc
Exploded View B
Control Panel

T
18
1
WGen14500DFc
Parts List B (Control Panel)
No. Description Part Num. No. Description Part Num.
1 CHARGING SOCKET 6387 14 | PANEL REAR COVER 9001
2 ONE PUSH BOTTON SWITCH 536002 15 |20ATHERMAL PROTECTOR 6439-20
3 INDICATOR LIGHT 6393 16 |GFCIOUTLET 6275
4 ROCKER SWITCH 6502 17 |DUST COVER 6845
5 SMART SWITCH READY 6488 18 | GROUND BOLT ASSEMBLY 6386
6 SWITCH 9032 19 |L5-30R RECEPTACLE 6383
7 BREAKER 30A 6436-30 20 |DUST COVER 6847
8 INDICATOR LIGHT 1042 21 |L14-30R RECEPTACLE 6385
9 DOUBLE USB DC SOCKET 1149 22 |DUST COVER 6848
10 | INDICATOR LIGHT 1041 23 |L14-50R RECEPTACLE 6254
11 |30A THERMAL PROTECTOR 6439-30 24 |DUST COVER 6850
12 | DIGITAL DISPLAY 6041 25 |ECO SWITCH 6685
13 |BREAKER 50A 6513-50




WGen14500DFc

No. Description Part Num.
9 BOLT M10*1.25*295 91725

10 |BACK SUPPORT 533603

11 |BOLT M8*1.25*215 91623

12 |BOLT M5X16 91323

13 |BOLT M5*12 91322

14 | ALTERNATOR TAIL COVER 533304-221
15 | WIND-LEAD-COVER 501216

Exploded View C
Gen Head

15
WGen14500DFc
Parts List C (Gen Head)
No. Description Part Num.
1 MOTOR FRONT COVER 533602
2 BOLT M10x1.25 91354
3 ALTERNATOR ASSEMBLY 750009
4 CARBON BRUSH 6186
5 TERMINAL 6188
6 BOLT M6*12 91325
7 SHORT WIRE 544612
8 FLAT WASHER 96813




WGen14500DFc
Exploded View D
Engine

o m,; Py 1H

el ) 6

=]




WGen14500DFc
Parts List D (Engine)

No. Description Part Num. No. Description Part Num.

1 CRANKCASE KIT ASSEMBLY 50120080 36 |[LEFTIGNITER KIT ASSEMBLY 50100028
2 BOLT M6X35 91371 37 |CHARGING COIL ASSEMBLY 50680002
3 BOLT M6X111.5 91043 38 |FLYWHEEL KIT ASSEMBLY 50180019
4 CRANKCASE OIL SEAL 93530 39 [BOLT M8X16 91385

5 BOLT M6X12 91365 40 |NUT M20 90041

6 LEFT WINDSHIELD 320503 41 |FLAT WASHER 94030

7 RIGHT WINDSHIELD 320504 42 |IMPELLER PRESSURE PLATE 329913

8 BOLT M6X22 91374 43 |IMPELLER 324600

9 BREATHER VALVE KIT ASSEMBLY 320602 44 |FLYWHEEL ASSEMBLY 320400
10 | BREATHING VALVE COVER 320600 45 |NUT M6 90043

11 | BREATHING VALVE GASKET 96133 46 |RECOIL STARTER ASSEMBLY 324701
12 | FUEL LINE CLAMP 94419 47 | SEALING RING 94033

13 | CRANKCASE 320206 48 |STARTER MOTOR KIT ASSEMBLY 50260011
14 |LOCATING PIN 240904 49 |CARBURETOR KIT ASSEMBLY 50040083
15 | ROCKER ARM SUPPORT BASE ASSEMBLY 329902 50 | CARBURETOR SOLENOID VALVE LINE 319901
16 | EXHAUST PIPE 95618 51 | CARBURETOR OVERFLOW PIPE 95464

17 | FLAT WASHER 94242 52 | FUEL LINE CLAMP 94421

18 |OIL DRAIN SOLENOID 91887 53 |FUEL LINE CLAMP 94406

19 |PLUG 327001 54 | LOW PRESSURE HOSE 517319
20 |BOLT M6X16 91370 55 |LOW PRESSURE HOSE 517314
21 | CRIMPING BOARD 329900 56 |IDLE SPEED MEASURING HOLE 545318
22 |LOCATING PIN 260901 57 | MAIN MEASURING HOLE Il 545317
23 |OIL PROTECTOR 325101 58 | MAIN MEASURING HOLE | 545316
24 | BOLT M14X1.5X12 91832 59 |FIVE-WAY CONNECTOR 329925
25 | PETROL PUMP KIT ASSEMBLY 50690005 60 |FUEL LINE CLAMP 94403

26 | GASOLINE PUMP INLET PIPE 96702 61 | CARBURETOR HEAT SHIELD 96141

27 | GASOLINE PUMP OUTLET PIPE 96705 62 | BOLT M6X65 91425

28 |FUEL LINE CLAMP 94423 63 | FUEL LINE CLAMP 94408

29 |FILTER 516401 64 |CLAMP 501138
30 | GASOLINE PUMP NEGATIVE PRESSURE PIPE 95463 65 |BOLT M3*8 92239

31 | PROTECTIVE SLEEVE 94418 66 | CARBURETOR CONNECTION ELBOW 95906

32 |GASOLINE PUMP BRACKET 369904 67 |STEPPER MOTOR 329929
33 |PETROL PUMP 329914 68 |STEPPER MOTOR 329924
34 |RIGHT IGNITER KIT ASSEMBLY 50100029 69 |DOUBLE CHAMBER CARBURETOR 322811
35 |BOLT M6X28 91383 70 |LOW PRESSURE HOSE 517309




WGen14500DFc
Parts List D (Engine)

No. Description Part Num.

No. Description

Part Num.

71 |CARBURETOR GASKET 96137 98 |RADIATOR MOUNTING BRACKET 329911
72 |CYLINDER HEAD KIT ASSEMBLY 50020137 99 |RADIATOR ASSEMBLY 329912
73 |GASKET 96135 100 | CRANKCASE COVER KIT ASSEMBLY 50200070
74 | SPARK PLUG 97110 101 | OIL FILTER SEAT 329909
75 |WIND-LEAD-COVER KIT ASSEMBLY 50130015 102 | OIL FILTER CONNECTING SOLENOID 91833
76 | RIGHT CYLINDER HEAD COVER 321101 103 |BOLT M6X25 91331
77 | CYLINDER HEAD COVER GASKET 96136 104 |BOLT M8*12 91342
78 |AIRFILTER KIT ASSEMBLY 50030098 105 | BEARING 93023
79 |FUEL TANK AND AIR CLEANER CONNECTING PIPE 95091 106 |OIL SENSOR 325100
80 |AIRFILTER PRESSURE PLATE 323000 107 |OIL FILTER COVER 329907
81 |AIRFILTER 5061 108 | SCREW M6X16 92047
82 |AIR FILTER CONNECTING PIPE KIT ASSEMBLY 50700001 109 |OIL PUMP ASSEMBLY 329903
83 |BOLT M6X95 91377 110 |CENTRIFUGAL GOVERNOR GEAR ASSEMBLY 324301
84 | DUAL CHAMBER INTAKE PIPE 95907 111 | DIPSTICK ASSEMBLY 325600
85 | INTAKE PIPE GASKET 96139 112 |PRESSURE RELIEF VALVE SPRING 329904
86 | AIR FILTER CONNECTING PIPE 95905 113 |STEEL BALL 329905
87 | SCREW M8X50 92048 114 |LOCATING PIN 320900
88 |AIR FILTER CONNECTING PIPE GASKET 96138 115 | CRANKCASE COVER 320101
89 |OILPLUG 321400 116 | O-SHAPE SEAL RING 94085
90 |LEFT CYLINDER HEAD COVER 321100 117 |OIL FILTER 329908
91 | WIND-LEAD-COVER KIT ASSEMBLY 50130016 118 |OIL FILTER SEAT CONNECTION 91834
92 |CYLINDER HEAD KIT ASSEMBLY 50020138 119 |BOLT M8X50 91379
93 |SEAL WASHER KIT ASSEMBLY 50600003 120 |OIL FILTER 329906
94 |CRANKSHAFT ASSEMBLY 50190004 121 | FLAT WASHER 94241
95 |HEAT SINKKIT ASSEMBLY 50710001 122 | FLAT WASHER 94257
96 |RADIATOR CONNECTING OIL PIPE 95465 123 | CRANKCASE COVER GASKET 96296
97 |CAMSHAFT KIT ASSEMBLY 50150012




